TP-2201-C



HOW TO FIND PART NUMBERS

1. Turn the page of the paris manual to the

COMPOSITE EXPLODED VIEW "Composite Explodad View.” Notice the
. e Frems hoxed groupings identified by their functon
i TR R RO f”fé?;“" along with a corresponding number, The
group function and number applies (o all en-
gine models.
For example:
Function Group
{Group. Description) Number
Alrintake ....... .o int e 1
Baffles & Shroud .. veveev e ... .2
Breather & Vent ..... e 3
Camshaft & Valves ............ R
Carburetor ......covvvvinnnnn.. tiseas B
Electric Starter .............. R
lgnition . ..o ii i e e 18
: _ etc.

Remember the Group Number in which you lo-

cated your part. (lf the part you need is not illus-

trated; locate a major engine function related to

your part and use that Group Number.)

Example: You need an air cleaner cover for M8,

used to locate the speclfzc part numbers.)

b

. ' specification 301500. The air cleaner is found in
Group 1.
e 2. Now turn to the pages titled "Specification
SPRCITICATION NUMBER INDEX Number Index.” When scanning these pages,
% : Group you'll notice;
Sroup E ; k . .
™ 1 tHN g; SR HE S Title .. A. Page Numbers indexing where Group. Parts
H ild 5 g E iEEe oy are listed (for Group 1 the listing begins
{_PagsHo, ; L2 ]|t i .1: :s :r :: b ] 2;: : : Numbel’ < on a e 8 '
e e e e Bl ' E pace 5:
R i B E o« B Specnflcatlon Numbers listed vertacany down
g == ala : < the first ‘column;
_iiﬁ_ B R Fééé 1 C. "Variation” Numbers in the Group Number
— g HIFI L No. - |8 columns.’ (These numbars specaf:ca!ly mien-
EHERE gg'f‘ A8 tify a particular group (combmatlon) of
gzl Iz = parts used i ':a partlcular spec. - and are
131 ! |!: -
Hh :

afpaauaa

HEREA SR EAN YR AARRRRG AR AENETANT
ez

¢Locate your speciﬁcgtion number in the first
column. Go across the page to the Group
Number column for your part. Jot down the
Variation Number found in that column. For
our example (spec. 301500}, the variation
number under Group 1 is "130".

BZ

G N Y R R D

P PISEEE

3
N3 TEoT

e T I T,
BE:

HEBRa BB aRE Y

HEB

C2mimTs prur OIS Ol fidils mgher el gtz Ghorl Bipoks, oend Borvisg Exaras
B Lo oeny Hoiaseirn rt o e el S L e




HOW TO FIND PART NUMBERS

3. Qo to the page for your Group (page 8) and
MB look at the ilustrations to find the one most
similar to the original part,

Grgup 1
AIRINTAKE

A. Each pari in the illusiration is identified with
an index number or lstier. Use that idenii-
fier to locate the part description in the
listing.

B. Find your "Variation Number”, from Step
2, immediately below the description.

C. The correct part number will be in the
column to the right of your variation
number.

. For our-exarnple, the air cleaner cover that
looks: like the original is index number 2.

ciessas- )7
llm.l'

LR . L

uf'h:mﬁm ;u '.:'nmu # - Duse st . : .
mz;%?::",”‘mw oo 3 b, S Looking in the I:stmg next to.index 2, we find
s A - L our Variation Number (130), is shown, so the
2 Cover, air cleaner : 3 correct part number is 41 086 29,
' 130,136,500 ' 41 096 29
' wam DAl X cHshn P 0l
lﬂ;ﬂm&‘“.‘ﬂ.lﬂ Apoxrps . Hat 25 HI34T
T sﬁ?u;wmiﬂmﬂlm “‘;”“
3
Special Features
Near the end of the Parts Manual Binder is a sepa-
— = rate section devoted to repair options for major
Thera resevart maladaotfaauatiag WS enginas s oneitor i hachcice dspand damage. "Selection Guides” for each model en-
e a1 1 et 1103 Koo Rogacomom gine give several different methods of repairing
zmdwwmmwmwaammmsmlwwm ‘n L KOhlBI‘ Engiﬂes . ot With the ChOiCB dependent on
“:L‘Ei.":;”w“"“fm‘”,’;i“u‘z.:“m;”mm’“n“m?‘&’:fms“;”""mm shop facilities, costs, and allowable downtime of
4 cnmmmrmm m%mmm ragrind erankshail, using opetopriate the engine and/or GQUipment..
TM:WWGWMﬂsmemnhlsmelmdmmmmammlm . N s N
PeplacomantEgn, She! lrthepoue o Selection guides are easy references for determin-
R ing part numbers of Replacement Engines, Short
A Locae e ngine spackation rumsa b b s el St ol arol e Blocks, or Miniblocks. They also list part numbers
R ENGINE SPECIFICATIONS of crankshafts installed in original engines.
ot B G g Grgon st e o : _—
Ssec. Foples.  Ghall Crekshel Papwc  Poplic | Spec  leplas, Btah Granvabelt feplac.  Faplec (=] 1 .
Here is what you'll find:
Drmm ey - B 0ia armelmel = 0 mma aihw hre . L g
Sie hm D b DEDNSSES SR NND SES IER A. Engine model is identified on each page for
s - nowa - mmalm s e ame e easy reference;
5 20158 - 4152250 Ay TED ¢f |35 - - IR R0 - 4470285
Dun v D G GEmL Mo Y™ - B iS5 Gm0 L dentify th .
S OGN OENIEEER 2§ et B. Bold column heads identily the various
Tas oD omow pima umipes - o omw gmw ges repower options for every engine spec;
mm e DoBm bed Gmaie 0 Bw 00 MRS .
BiE TR D S GRD LRSS - D Zim cmo amn C. All cranshaft changes required for Replace-
ToomE b mele G0 bEda © D B eda bme ment Engines are flagged with "Yes;"
s - - e AP AP ED AT FEI G IIMEND - - T A1EZREY N TEIGH
Fukbad - - f=lkiod A RS ED T 41 AR ERIMNT ~ - ST - Eike-ELY
ma DD Svho onEnAESEm D Sm TV AmR D. Replacement Engines, Short Blocks, or Mini-
Bips o T mwm  nimwm wmelmem - D B e o
e oy blocks.




COMPOSITE EXPLODED VIEW

Group 1 Group 2 Groug 3

AlR INTAKE _7 BAFFLES & SHROUD EREATHER _ % T

Group 4
CAMISHAFT
& VALVES Group 5
2 CARBURETOR

S
Group 7 m

ICRANKCASE -

Group 9 Group 10
CYLINDER MEAD | ppsTICK

Group 1'1: _ -
ELECTRIC START
4
Group 12 Group 13 Group 14
EXHAUST FLYWHEEL FUEL PUMP




COMPOSITE EXPLODED VIEW

Group 15
FUEBL TANK

Pl

i
!
1
|
|
i
H
]
]
!
i
i
i
i

Group 16 Group 17
GEAR REDUCTION GOVERNOR

~"Group 18
IGNIT

S
o

Group 22;
PISTON & ROD.

Group 21
QIL. PAN

Group 23
RETRACTABLE STARTER

“Group 32
OlL. LEVEL
CuUTouUT




SPECIFICATION NUMBER INDEX

Group
Tiile

Number

ELECTRIC START

w | BREATHER & VENT
& | CAMSHAFT & VALVES
~|crankeasE

© | CHANKSHAFT

© [CYLINDER HEAD

o | CARBURETOR

¥ | & |FUEL TANK

B | & | GEAR REDUCTION

8 |NiowL PaN
BIBIPISTON & ROD

3 | B | RETRACTABLE STARTER
& | |on. LEVEL cuTOUT

—
[=
ury
-
k.
[}
-
o
-
=)
-y
~F
ey
©

Page No.
Grid No. .

Spec. No.

301500
301501
301502
301503
301504

B |© | n |BAFFLES & SHROUD

& (= |~ |AIR INTAKE
2lx | 2 lowpsTick
T N R | EXHAUST
om |2 I FUEL PUMP
Q|8 13 |covernoR
Q[ |2 enrmon

Bi11]B14 c1ic12|Ci4

4]
-
o

Alg

®

219 | 2 | INSTRUMENT PANEL

<R | & | FLYWHEEL

Al2| B1 | B2'|.B3

500|827, -

500|527 -
500 527 —

500| 527| -
.500|527| -
500| s27| —

6500527 —

8888 E8-88-~8-|-8-22/28888/88888

Coniact your Kohler engines paris supplier For Miniblocks, Short Blocks, and Servica Engines
8  jor any specifications not listed refer to Selection Guide TR-2248-C



SPECIFICATION NUMBER INDEX

i

81 § i <

olz|3 A k= 5 % 5|2

Grotp & g g = E < = % e glyig
Tiile u W | o 2 Wl #ﬁl 7 eyl 2|e £ g alo
. Yo g b b 2|2 2 wlelcladlEl5|8|8|2|8|_ |=|E|c
Number gld|zig|Is|Ig|lgidlgle|ale|7Igl=|E|le|5|lzlz|9|F
zig|El2|B|2|2(E|E|G|2|E|a|lalc|E|E|EIE|B|E|Y

=L BIEIZ(E|E(2]S|8|8 SlE|E(gl3l2|8l=BlE]2
zle|lB|lo|d|s|S|aie|la|d|Elgi2|o|a|8|2lo6la|e]o

12| 3i6s5 |7 {8j9|to|11jt2|93]|46 (15|16 |17 18|19} 21 |22]2332

Page No, g9 |0t |12:]15116 17|18} 19]20 (22123 |25[28]{29|35]{37|38|32]40]4
Grid No. AR | A9 JAi0|AT1|A12] B1 B2 | B3| B4 |'B5.| B6.['BS | B9 |B11[Bi141 C1 ] C7 | C9 |C10jC11jC12(|C14

Spec. No. / L

' -30__1_570 ‘38" 7 {124 — | 282|291 — | 99| 16 | 827 -~
801571 . | 130} 508 e 1 Tl -1 - 511|272 — | 89| 16| ~ | -
301572 | 1301502 [ a8 ‘71| 124| - |515{260| — |89 | 16| 33| ~
301573, - e 71| =] - |51ty 2r2f-=-[100] 16} - | 1
301574" 1374 g2 | —~ | =~ 239127261 | 99 16 |527| —
Y3157 a8 71:[124} 1-1515{2607 — |99 16| 9 | -
301578 .38 79 - | - |248|286] — |99 16| ~ [ -
301580, “agl- 79 i~ | — . |5i1]272] ~.|100] 16| ~ | 1
301581 - 38 71 1125] ~:}1264!265] — |100| 16 | 33 | 1
301582 38 79F — | —'{253|265{ — [100] 16 |33 | 1
301583 |38 71 1124] —|266|260 — [ 99 (16| 9 | 2
301584 38 71 124} — |2s2|272]| 58 [100] 16| 33 | 1
301585 ;38 71 {124 — {250]593] — 1 99§ 16| 33| —
301586 38 71| 124} — |253|294| 56 | 99| 16| - | -
301587 38 | 71 (124} — {280|2%60] — 1 99]16]| 9 | -
301588 .38 90 | = | - 11641289 -~ 101} 16| - | 6
301589 .38 71 (124 — |516)272| 58| 99 ) 46| - | -
301590 i< 71133 — {259}260) — |23} 16| 9 | -
301592 138 71 (124 — (2621272168 | 99} 16| 33| ~
301593 : 71 |124| — {280f260|— | 23} 16| 2 | =
301594 |38 70— | — {169f287| 50 | 23| 6| 33| &
301585 .38 71 {124] — |250{260| ~ | 99| 16| 33| ~
301596 ;38 71 (137 — |269f590| — | 1 | 16| 8 | -
301597 38 71 (137 — |269}299 - | 1 116| 8 | -
301598 98 |1 g 71, }124] — {250}292| ~ 99| 16| 33| —

. 301599 ‘38 | 43| 89 [180] 71 [124] 1 |253}265[ 5699 16] - | ~
301600 By = | —- j1791 94| — [ — |169;281| 59 {101} 16 [ 33| 8
301601t .38 1143/ 89 j183] 1 | — | — |283}265| 56 | 99| 16| — | —
301603 38 11435901 180| 71 {137 - [2851265| 561699 | 16| ~ | -
301604 381 ~ I 89i479) 71 1124, 1 |{2501260] — 1989l 16|33| -
301605 38 [143] 89 [ 184| 71 [124] — |257]265{ 56 ] 99 16 33| —
301607 38| -~ | — [179] 71 |137] — {215/297] 58 {100 16| 33| 2
301608 38] — | 80 |179| 71 }139} — |265|279] ~ | 9116 33| -
301609 38 {143) 89 |181) 71 {132] — lz65)280] — 191 {16 33| —
301611 28 | — | 89 {179] 71 | 1401 — |286|260) — | 98] 16| 33| -
301612 38| - | ~ (179796} —~ | — |245|281]{ 64 (1011161 33| B
301613 38| — | 891179 71 (124} — |288|260] — [ 89| 16| 33| -
301614 38| —~ {1011179{ 71 |{124] — |250{260] — | 99| 16| 33| ~
301615 | 38 | 1437 — |180] &1 [110] — |262{295] — |68 |16| — | -
301616 149|502{ 17 | 73 A8 | — ¢ — 180/ 81 1110| — |262]298| — [ 89| 16| — | -
301617 145|386 17 | 73 38 | = (02| 178] 71 (141 — | 2806[290| — 00| 16| 33| 2
301618 130} 358| 17| 73 38 | — |102{179| 71 |141| — | 287|300| 65 [100] 16| 33 | -
301612 130].:358| 17 | 73 38| ~ [102|179] 71 |141| — | 250|290 — |10D| 16| 33| -
301620 130|502 17 | 73 38| — |89 |178| 71 |24 1 |250({260] — | 80| 16| - | —
301621 130].509( 17 |.73 38 | — 189 |179| 71 |124| — |200f{272| 58| 88|16 | 8 | ~
301623 130|510| 17 | 73 38 [143] 66 |[184] 95| — | — [253|301] 66 [ @@ | 16| 33| —
301624 130} 347 17| 73 38 [143] 89 [181] 71 |132| — |285{280] — [ ©1| 16| 9 | —
301825 130} 502] 17 | 73 38| - | 89 |[179] 71 |124| ~ |251|302| 58| @9 | 16} 33 —
301626 130} 510] 17§ 73: 38 | 143| 89 [ 180 71 |124| — |252i265| 56| 99|16} - | ~
301627 130]502| 17 | 73 28] ~ | 61 |179] 71 |i24| — |250|280] - | 99| 16133 | —

Contact your Kohler engines paris supplier For Miniblocks, Shert Blocks, and Service Enginas

refer to Selection Guide TP2248-C 7

for any specifications not listed




e

Group 1
AIR INTAKE

Index

Index  Description. . Part Description - Part
Mumber  Variation Number Number Number  Variation Number Number
1 Wing nut 1!4-20 8 Screw, hex. wash. hid. 8-32x3/8" (3)
130,132,136,142,143,144,148, 500,501 x276-7 "130,132,136,142,144,148,149,
2 Covet, air cleaner 500,501 : H-67-59
130,136, 500 41 096 29 9 Base, aircleaner .
2 Cover, aii cleaner - (Usebefore serialno, 2208800012)
142,144,148 41 1}96 30 _ : (Replaced by, Breather kit 41 743 02,
2 Cover, alr cleaner : y:se¢ Group 3 Breather & Vent, page 10)
S SR 231855 : 136 142,144,148, 149 i 41 694 i4
2 . 9 '_leaner i )
4___1_- 1}_96_ 28 | erial no: 2208800%2)
418201 | ' 41 094 16
o
3 R 41 201 03
41 10004 9
4 L - 41094 16
52 0B2 04 9
5 Elemenit, prec aner o Eef
130,136,142, 144 148,500 41 083 04 serial no. 1813700012 use: 41 094 18
5 Element, precieaner . o, 1813700002 use: 41 004 15
149 45 083 01 10 Gasket, aiyr cleaner
5 Element, precleaney 130,132,136,142,144,145,148,
(Use before serial no. 1813700012) 149,500,501 41 841 i1
501 41083 04 1% Elbow, air inlake
) Element, air cloaner 145 41985405
130,136,142,148,500,501 235116 12 Scraw, RHLM, 8-32x2" (2)
G Element, =ir cleaner 145 #8144
132 231847 13 Wagher, flai no. 8 (2)
& Element, air cleaner 1485 2579
144 47 083 02 NOT LLUSTRATED
& Element, air cleaner Decal, aly cleaner
148 £5 033 02 130,136,149,500 4111302
7 Seal Deoal, air cleansy
130,136,142,143,144,148,150 41 832 g2 149,501 25 11367
7 Seal, aly cleansy
{Use after serial no. 1813700002}
501 41 032 85




e

Giroup 2
BAFFLES & SHROUD

Index  Desceripiion Part Index Description Part
Number  Variation Number Number Number Variation Number Number

1 Houging, blower _ 7 Baffle, head
345,347,358,360,363,364,365,500,501, 506,514 41063 12
502,503,504,505,606,507,508,508,510, 7 Baiile, head
512,513,514 41027 47 351,364,365,507.508 47 063 17

1 Housing, blower 7 Batille head
s 419027 48 358 41063 18

2 Secrew, self tap 1/4-20x3/8” (3) 8 Batile, blower houging
345,347,358,361,500,501,502,503,507, 345,347,358,360,361,363,364,365,500,

508,512 M-67-83 501,502,503,504,505,506,507,508,508,

2 Screw, self tap 1/4-20x3/8" (3) 510,512,513,514 4% 08313
360,363,364,365,504,505,506,509,510, 9 Batite, cylinder
513,514 H-67-83 345,347,360,361,365,500,501,502,503,

2 Screwvy, self tap 1/4-20x3/47 506,507,508,512,514 41 063 02
504,505 H67-62 10 Screw, pozidriv T.H. 1/4-20x5/8" (2)

3 Covey, rectifier-regulator 345,358,360,361,364,500,501,502,504,
345,347,358,361,364,500,501,502,503, 507,509,512,514 47 086 08
504,507,508,509,512,514 41 086 23 11 Caover, starter

4 Screw, H.C. sems 1/4-20x1" (2) 345,358,360,361,364,500,501,504,507,
345,347,358,361,364,500,501,502,503, 509,512,514 41 096 25
504,507,508,509,512,514 H-132-4% 12 Batile, side air

5 Screw, H.C. sems 1/4-20x3/4" (2) 358,361,365,500,501,502,507,508 230757
345,347,358,360,361,363,364,365,500,
501,502,503,504,505,506,507,508,509, NOT ILLUSTRATED
510,512,513,514 #1325 Decal, BHR white

6 Washer, plain 1/4” (2) 500,501 41 11304
358,360,361,364,365,500,501,502,503, Decal, BHR white
804,505,605,507,508,509,510,512,513, 365,802,503,504,505,506,507,508,500,

514 H-25.53 510,514 41 11321

7 Batile, head Decal, 8HR biack
345,347,360,263,500,501,502,503,504, 512,518 4t i1z zz
505,508,510,512,513 431 063 11

“Note: Order these paris according to desion used on engine.




Group 3
BREATHER & VENT
1
Index  Description Part Index  Description Part
Number  Variation Number Number Number Variation Number Number
1 Hose, breather 4 Filter (2}
{Use before serial no. 2208800012 or 216,17 231419
reptace with breather kit 41 743 02} 5 Seal, breather
21617 41 326 02 2,16,17 230045
1 Hose, breather kit 6 Gasket, valve cover (2)
{Use aiter serial no. 2208800002} 2,16,17 230048
17 41326 03 7 Breather
2 Palnut 1/4-20 216,17 230066
2,16,17 M-799-1 8 Stud, valve cover
3 Cover, valve 2,16,17 230043
2 230774
3 Cover, valve L NOT ILLUSTRATED
{Use before serial no. 2208800012 or Kit, breather
replace with breather kit 41 743 02) (Includes 1 [41 326 03], 3 [41 096 31],
16 ' 41 096 26 . air cleaner base 41 094 16)
3 Cover, valve 17 41 743 02
(Use after serial no. 2208800002)
17 T 41 096 31

10




8 Group 4
= CAMSHAFT & VALVES
/'?’
&
/ 14—
/5
@ e
9— & 8
e & B—o
13—
© ©—10
12—
Index  Description Part Index  Desciipiion Pari
Number Variation Nurber Number MNumber. . Veriation Number Number
1 Camshait assembly ] Spring, intake valve
(Includes 2} 73,7778 230010
73,77 41 ¢10 07 o Kit, retainer (2)
1 Kif, camshaft 73,77,78 4% 755 10
{Includes 2 and 12) 10 Retainer, intake spring
78 A-231511-3 3aes 0 238011
2 Spring, actuating 10 Retainer; valve spring {2} s
73,77,78 47 089 01 Frocwsen 230011
3 Spacer, camshaft .005 (A.R.) 11 Tappet, intake vaive
73,77,78 230203 73,77,78 230013
3 Spacer, camshaift .010 (A.R.) i2 Tappet, exhaust valve
73,77.78 . 230294 73,77,78 232777
& Pln, camshaft 33 Rotator, exhaust valve
73,77 4138003 73,78 52 413 1
5 Plug, cup 7/16" 4 Spring, exhaust valve
73,77 . 52 13908 73,78 2301568
] Valve, exthaust i4 Spring, exhaust valve
73,77,78 230027 77 230010
7 Valve, intake
73,7778 2300038

1



MBS

Group 5
CARBURETOR

Note: Foradditional Garburetor components, see page 14.

Index Description Part Index  Deseription Part
Number Variation Nurnber Number Number Variation Number Number
" HRefer to Section 3 of Carburetor Reference Manual TP-2377-D, 1 Carburetor assembily
located in ther Miscellaneous Special Service Paris Information 218
Section of your Master Manual, for break down of tha following Before serial no. 1813600012 use:
carburstor assemblies: : Adjustable jetcarburetor 41053 18
1 Carburetor assembly After serjal no. 1813600002 use:
83 C-231738 ¥it, fixed jetcarburetor -
1 Carburetoy assembl {includes 2,8,10,11 Carburetor
235 R assembly 41 053 24* or 41 053 26%) 41 853 04
Belore serial no. 1914500012 use: — Oruse —
Adjustable jetassembly ... C-231738 ¥Gt, adjustable carburetor -
After serial no: 1914500002 use: - (Includes 2,8,9 Carburetor
Kit, adjustabie jet carbiretor assembly 41053 27%) 4% 853 07
{Includes 2,8,9 Garburator 1 Kit, Tixed jet carbureior
assembly 41 053 28* or 41 053 34%) 4185306 (Includes 2;8,10;11 carburetor assembly
1 Carburetor assembly 41:053 24* or'41. 053 26%) o
201,208,210 216,217,219,220" 41 85304
Before serial no. 1824400012 use: 1 I¢it; adjusiable jet carburetor
Adjustable jet carburetor 4105318 (Includes 2,8,9 Carburetor assembly
After serial no. 1824401002 use: 41 053 27*%)
Kit, fixed jet carburstor 216,217,219,220 41 853 07
{Includes 2,8,10,11 Carburetor E Kii, adjusiable jet carburetor
assembly 41 053 24* or 41 053 26%) 41 853 04 {Includes 2,8,9 Carburetor assembly
— Oruse — 41 053 28* or 41 053 34*) {Use before
iat, adjustable jet carburetor serial no. 1823800012)
{includes 2,8,9 Carburetor 233 41 853 08
assembly 41 053 27%) 4185307 1 Kit, adjusiable jet carburetor
% Carburetor assembly (Includes 2,8,9, Carburetor assernbly
205 41 053 277} (Use aiter serial no,
Before serial no, 182300012 use: 1823800002)
Adjustable jet carburetor 41 053 20 233 41 853 47
After serial no. 1823000002 use: 1 iit, adjusiable jet carburetor
Kit, adjustable jet carburetor {Includes 2,8,9 Carburetor assembly
{includes 2,8,9 Carburetor 41 053 36%)
assembly 41 653 31%) £1 853 19 237 41 853 12

12




CARBURETOR

(Cont’d)
index  [Description Part Index  Descripiioh Part
Rumbar Varialion Number Number Mumber Vasiaiton Number Mumber
3 i, adjustable jet carbureior é Bracket, chole
{inciudes 2,8,9 Carburator assembly 210 41 128 37
41 053 28" or 41 053 34%) (Use hefore 8 Bracket, choke
serial no. 1927100012) 218 41 126 38
801 4t 853 08 i Sorew, H.C. sems 1/4-2015/8"
i Carbureior assembly 210,216 H132-5
{Use afier serial no. 1927100002) a Gasket, air cleaner
801 G-231738 93,201,205,208,210,216,217,218,
2 Gasket, carburetor 219,220,233,235,237,501 410481 11
83,201,205,206,208,210,216,217, @ Bushing, linkage
218,219,220,233,235,237,501 210223 201,205,208,210,216,217,218,219,
3 Cennector, hoze 220.233,237,501 2515808
(For.1/4” 1.D. rubber hose} 10  Bushing, linkage
.. 93,201,205,210,216,220,233,235, _ '201,208,210,216,217,218,219,220 25158 09
- ) 2545502 k| Linkane, throtile
3 Connectos; elbow : {Use only with kit 41 053 04)
(For 3/1671.D. rubber hose) Lo 216,217,218,219,233 25 079 01
217,218 K011 S
4 Connector, straight ' -*NQTE: Carburetors are for information only, not available
(For.metal fue! line} : separately.
R0 231508
5 Screw, slitd. hd. 1/4-20x3/4" (2)
93,201,205,205,208,210,216,217,
218,219,220,233,235,237,501 3-140-1

13



Mg

CARBURETOR
{(Cont’d)

Note: For additional Carburetor components, see page 12.

Index  Description Part index Pescription Part
Number Variation Nurmber Number Number Variation Number Number
12 Carburetor assembly . 17 Spring, idle adjustment screw
{Includes 14-20) 206 234208
208 £G 053 04 i8 Screw, throtile plate {2)
13 Venturi 206 2342063
{Discontinued not available at Kohler Co.) 284212 9 Screw, idle stop
14 Spring, load adjusiment screw 206 234218
208 234207 20 Spring, idle stop screw
i5 Screw, load adjustment 206 234208
206 232694
16 Screw, idle adjustment . *NOTE: Carburetors are for infornalion only, not available
206 2342058 separalely.

4



Mia

Group 7
CRANKCASE

index  Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Cylinder block 7 Insert, exhaust valve
{Includesitems 6,7,and 8) 252,257,258,259,263 230170
{Service with a SHORT BLOCK or 3 Beating
MINIBLOCK. Refer to M8 Selection Guide 252,257,258,259,263 234866
TP-2248-C)) L] Gagket, bearing plate
2 Shaft, governor 252,257,258,259 41 041 07
252,257,258,258,263 230125-5 L] Gasket, bearlng plate (4)
3 Bearing, ball (2} 263 4104108
252,057,258,259,263 233625 10 Plate, bearing
4 Seal, rear oil 252,257,258,259,263 43 009 02
252,257,256,259,263 ¥-583-2 11 Seal, front oil
5 Plug, expansion 252,257,256,269,263 X-583-1
282,257,258,280,263 H230-1% t2 Screw, H.C. soms 1/4-20x3/4” (4)
& Guide, vaive (2) 252,257,258,250,263 HA78-1
252,257,258,259,263 230007-3

5



M8

Group 8
CRANKSHAFT
Index  Descriplion Part Endex Description Part
Number Variation Number Mumber Mumber Variation Number Mumber
1 Crankshaft i Crankshaft
(1" dia, x3-1/4" - tapped PT.0.) (3/4" dia. x2-11/16" - tTapped PT.0.)
73 231767+ 131 £1 914 0%
1 Cranicshait 1 Crankshait
(1-3/32" dia. 31-15/16" - gear reduction) (7/8"° dia. x4-5/16" - taper RT.0.)
79 231806% 134 41 014 14*
i Crankshaft 1 Crankshait
(1” dia. x3-15/16" - pump) (3-5/8" diax1” - threaded PT.O.)
80 231807* 135 41 014 2%
1 Crankshaft 1 Crankshait
{3/4" dia. x3-3/16" - tappad end) (3/4" dia, x3-1/2" - RT.0))
106 234817* 137 4% 014 15%
1 Crankshaft
(31/32" dia. x3-15/16" - tapped 1-24) *Note: Crankshaft dimensions are for RT.0. end, outside the cylin-
126 41 014 05% derbiock,

6



Wie

Group 9
CYLINDER HEAD
lidex  Description Part Index  Destription Part
Number  Variation Number Numbey Number  Variation Number Number
1 Kit, cylinder head 7 Screw, H.C. sems 1/4-20x3/4"
{includes 3,5,7) 70,82,83 E132-5
70,82,83 41755 25 8 Gasket, head
2 Head, eylinder 70,82,83,85 4104110
85 41 01508 ] Washer, plain 5/16" (5)
3 Stud, 5/16-18x2" (5) B2 220534
85 52072 15 ) Washer, plain 5/16" (7)
3 Stud, 5/16-18x2" (2) 70,8385 220534
70,82,83,85 5207215 10 Screw, hex. hd. 5/156-18x1-1/2" (5)
4 Stud, 5/16-18x2-5/8" {2) 70,82,83 41 98602
85 3-352-35 11 Strap, lifting
5 Nui, hex. 5/16-18 {2} {Replaced by 41 445 07)
70,82,83 X-32-2 83 41 44505
5 Nug, hex. 5/16-18 (7} 12 Spacer (2)
85 az-2 85 X-410-89
6 Mut, hex. 5/16-18 (2)
85 Hrr-2

i7




Group 10
DIPSTICK

Index  Description Part fndex  Desecriplion Part
Number  Variation Number Numbey Mumber  Varation Number Number

1 Dipstick 16-7/18" blade 3 Fube, oif fill 8"

37 41038 13 37 4112320
1 Dipstick 12-13/16” blade 3 Tube, oit fill -3/8"

38 4103814 38 &1 192319
2 O-ring 4 Dipatick 6-8/16” blade

37,38 4115301 1 230082

18




ELECTRIC 8TART

Group 11

Index  Description Part Index Description Part
Number Variation Number Mumber Number Variation Number Mumber
1 Starter assembly 10 Cap, drive end
{Includes 8 thru 15) 143 4122703

143 4142804 i Armature

2 Brace, starier tail 143 45 170 02
143 4112005 i2 it brush & spring

3 Screw, hex. wash. hd. 1/4-20x3/4" 143 B2 755 15
143 X-87-62 13 Cap, commuiator end

4 Screw, H.C. 1/4-20:5/8” ({Includes 12)
143 X541 (Replaced by 52 237 03)

5 Washer, plain 1/4” 143 4122704
143 H-25-53 14 Baoit, thry 1/4-20:5-1/16" {2)

& Bracket, solenoid & starter 143 41 028 19
143 41142625 15 Washey, plain 1/4”

7 Palnut 1/4-20 {Used on lower thru boit only)
143 XT788-1 143 ¥-25.53

a8 i, evive

{includes 9) ROT LLUSTRATED

143 47 755 OF Teg, caulicn

4 K, drive paris 143 25 450 03
143 47 755 13




Note: For additional Exhaust components, see page 21.

Group 12
EXHAUST

index  Descriplion Pairt Index  Descrintion Part
Number Variation Number Number Number Variation Number Mumber
1 Screw, hex. hd. 5/16-18x1-1/2” (2) a8 Mut; lock {2)
61,899 41086 02 (Usebelfore serial no, 1833000012)
1 Screw, hex. hd. 5/16-18x2" {2) B0 AC-1536
95 ¥-6-29 7 Bafile, heat
2 Pluifler o - :BE9T.. - 4108310
61 41 058.03 7 Haifile; heat {2) T
3 Gasket, muiiler Lo : 95° ‘47063 10
61,89,91,95,102 4104191 8 Spacer (2) e
3 Gasket, mufiler _ 95 265372
{Use atter serial no. 1833000002) o Rurifler
504 41041 01 89,95,580 4% 068 08
3 Gasket, muffier and exhaust (2) 9 fMuliler, perforated
590 4104t 1 91 4108862
4 BMutiter 2 Mufiler
94,101 230410 02 41 688 11
4 Mutiier 10 Adapter, exhaust
(Use before serial no. 1833000012) 102 4102308
504 230410 11 Scraw, hex, sockel d. cap
5 Elbow, exhaust 102 25 036 18
{Use before serial no. 18330002) 12 Stud, 5/16-18x22" (2}
504 231820 892,97 4197218
5 Elbow, exhaust 132 BMut, bex. 5/16-18 (2}
o4 235184 a7 #32-2
5 Elbow, stiest 14 Hipple, 1x2”
20 230800 89 4% 136 062
& Mut, lozk (2) 14 HNipnle, xi-1/27
24,88 AC-1538 101 41 12504

20




Me

Group 12
EXHAUST
{Cont’d)

Note: For additional Exhaust components, see page 20.

Index  Description Part index  Description Part
Number Variation Number Number Mumber.  Variation Number Number

15 Cover, mufiler 26 Screw, hex. socket hd. cap
87,956,898 41086 21 5/16-18x5/8"

16 Bracket, mufiler & cover support 87 25086 18
87,96,98 : 41 126 28 26 Screw,; hex. socket hd. cap

17 Washer, plain 1/4" (7) 5/16-18x5/8 (2)
87 . #-25-53 ; 25086 18

i7 Wagher, plain 1/4” (5) 27 Screw; hex, socket hd. cap

s H25-53 5/16-18x2/4™

i8 Screw, H.C. sems 1/4-20x7/8" (2) 87 H-55-5
87,96,98 1327 28 Bracket, siabilizer

19 Serew, H.C. 1/4-20x3/4” (2) 87,08 41126 36
87,9698 ¥-132-5 29 Screw, H.C, sems 1/4-20x1/2”

20 Falnut 1/4-20 {4) 87,95,98 W-1325
87,246,968 WT88 30 Bufiler

21 Serew, H.C. sems 1/4-20x3/8" (2) 87 41 088 07
87,86,98 #3241 30 Rludtler

22 Bracket, fuef tank 26,98 41 088 12
87,2598 41 126 29 a1 Bracket, iank support

23 Screw, hex. hd. sems 3/8-16x3/4" {2) 87,85,88 &% 126 26
87,9698 41086 21 32 Screw, truss hd. 1/4-2005/8”

24 Bracket, fuel tank support 96,98 £7 0B5 08
87,96,98 4112630

25 Gasket, exhaust NOT LLUSTRATED
87,096,986 41 041 81 Decal, causlion

87,25,88 &1 11326

21



Group 13
FLYWHEEL

22

Ny,
T

Sl
S

_ ;.?\\\“‘"-.
£
-

r g

Index  Description Part index  Description ‘Part
Number  Varnation Number Number Number  Variation Number Number
1 Fiywheel ‘ 10 Screen
178,179,189,190 41 025 47 178 230098
2 Fan 11 Retainer- .
178,179,180,181,182,184,189,190,193 41157 01 178 230363
3 Spacer 1/4” LD.x3/8" 0.D. (3). 12 Screen, grass 2-5/8” hole
178,179,180,181,182,184,189,180,183 25431 (1 " {Use heforé serial no. 1802800012) _
4 Screw, hex. wash, hd.1/4-2011/27 (3} 500,501,502 ' 41162 11
178,179,180,181,182,184,189,120,193 2508614 13 Screen,. grass
5 Pulley, rope start 180,182,190,193 41162 10
178 41093 08 14 Flywhicel
& Rope 180,184,193 41028 46
178 A-230099 14 Flywheel
7 ey, aguare 3/16x1-3/8" 181,182 41 925 48
178,179,180,181,182,184,120,193 H-286-17 i5 Guard, screen
8 Washer, plain 5/8” 193 49 314 03
178,178,180,181,182,184,188,180, i6 Screw, hex. id. 10-2411-3/8" (5)
193 #25-15 193 a1 08e 18
9 Nut, hex. 5/8-18 17 Washer, lock #10 (5)
178,179,180,181,162,184,189,190, 183 181
193 25 180 02 18 Washer, plain #10 (5)
193 25 468 03

22




Group 14
FUEL PUMP

Note: Order Fusl Purnp and Connectors according 1o design

used on engine, See page 24 for more paris.

Part

Index Description Index Descripiion Part
Number  Variation Number Number Number Variation Number umber
1 Kit; fuel pump 10 Screw, H.C. sems 1/4-20x1/2" (2)
{Includes 2,4,8,16) 1 ¥132-6
70,85,94,96 4% 552 01 i1 Pump, fuel
1 Kit, fuel pump A-231785
{Includes 2,3,4,8 [qgty. 2], 16) iz Connecior
71,79,81,82,88,89,90,92,95 41 558 02 VS 231508
2 Gasket, fuel pump 13 Sleeve, tubing (2}
1,70,75,90 25 041 05 7S 220547
2 Gasket, fuel pump 14 Nut 7/16:24 (2)
71,79,81,82,85,89,92,94,95,96 25 04102 75 220766
3 Connector, 20° hose 15 Line, fue! - metal
(For 3/16" \.D. rubber hose) 75 41353 17
70,71,79,81,82,88,89,90,92,95 ¥-391-11 16 Cannector, straight
4 Washer, plain 1/4” (2) . _ 71,75,79,81,82,85,88,89,80,92,94,95,96  X-350-1
70,71,79,81,82,85,88,89,80,92,94,95,96 }-25-63 17 Elbow, street
5 Screw, mach. EH. 1/4-20x5/8" (2) 75 X-558-2
71,79,81,82,85,88,80,90,92,904,9596  M-174-2 18 Line, fuel
5 Screw, pozidriv T.H. 1/4-2065/8" (2) 8t 4135313
B B 47 086 02 19 Filter, fuel
& Line, fuel 1/4” LD x 3" long 81,95 25 050 92
70,71,79,81,82,85,88,89,80,92,94,95,85 25 353 02 20 Clamp, hose
3] Ling, fuel 1/8” LD, x 5" long &t 25 237 01
{Connected to 3)
2:5) 25 353 08 NOT ILLUSTRATED
7 Clamp, hose (8) Kit, Juel pump repalr
70,71,79,81,82,85,88,89,80,92,94,85 X-426-8 - (Use only with pumps having letter "B”
7 Clamp, hese (3) stamped on the body. This kitincludes
a5 *426-9 a diaphragm, diaphragm spring, valve
g Connector, 20° hose assembly, valve gasket and pulsator
{For 1/4” LD. rubber hose) diaphragm.)
71,79,81,82,85,85,89,80,92,94,95,85 25 155 02 75 230875
9 Cover, pump pad :
1 240282

23



Me

FUEL PUMP
{Conl’d)

Note: Order Fuel Pump and Connectors according o design
used on engine. See page 23 for more details.

index  Description g Part Cindex”  Description” Part
Number - *Variation Numbér .~ Number Mumber - Varialion Number Number
21 Pump, fuel assembly (w/press-in fitiings) 23 snnector, 45° press it with O-ring (AR)
(Flow arrows go right 1o left as shown) (For1/47 kD.rubber hose) -~
(includes 2, [25 041 09], 3, 4, conneclors 70,89,92/04 > P e a5 204 02
25 28402, 03) EERE 24 Conneclor, straight press fit with
89,92 41 559 04 C-ring (A.R.)
21 Pump, fuel agsembly (w/press-in fiftings) 89,92 2522403
({Flow arrows go right to left as shown) 25 Q-ring
{includes 2, [25 041 0], 3, 4, connectors 70,80,02,94 25 254 03
25224 01,02
70,24 41 55903
22 Connecion, 80° press fit with O-ring (A.R)

{For 1/4" 1.D. rubber hose)

70,94 25284 01

24




w8

Group 15
FUEL TANIK

Note: Foradditional Fuel Tank components see page 27,
Index  Description: Part index  Description Past
Mumber Variation Mumber Number Number Variation Number Number
1 Tank, fuel 5] Line, fuel 3/16" LD, x 2” fong
(1/2" high filler neck) 113,118,124,131,133,141,513,523 4135310
(Replaced by kit 41 755 29) 6 Ling, fuel 3/16" LD. x 2" long
113,118,124,130,131,132,133,137,139, (Use after serial no. 1600200002)
513,5614,5616,523,529,540 41 065 14% 529 4% 35210
1 Kit, fuel tank 7 Clamp (2)
{3/4" high filter neck) 113,118,125,130,132,139,140 25 237 0%
{includes 25 173 03 cap) 7 Clamp
113,118,124,130,131,132,133,137,139, {Before serial no, 1909700012 use [2])
141,513,514,516,523,528,540 41 755 2o+ {After serial no. 1909700002 use [4])
2 Cap, fuel tank 124,513,14,516,523,540 25 237 &1
{Use ontank w/ 1/2" high filler nectd 7 Clamp (4)
113,118,124,130,131,132,133,137,138, 131,133,137,141 25 237 61
139,141,513,614,516,523,529,540 25 173 g2* 7 Clamp
2 Cap, fuel tank {After serial no. 1600200002, but
{Use on tank wf3/4" high filler neck) before serial no. 1908700012 use [2])
113,118,124,130,131,132,133,137,138, (Afier serial no. 1809700002 use [4)])
141,513,514,516,523,529,540 25 173 o3* 529 25 237 01
3 Fitiing, sivalght 8 Filiar, fue!
(Use before serial no. 1613300012) (Reptaced by 25 050 02)
514,540 41 284 01 113,118,124,131,133,137,141,513,516,
4 Valve, shut—o# . 523 41 050 03
113,118,124,130,131,132,133,139,141, B Filtet, Tuel
513,514,516,523,529,540 25 462 o1 {Replaced by 25 050 02}
5 Valve, fust shut-off (Use after serial no. 1606200002)
125 a7 482 01 528 41 850 03

*Noie: Order theose paris according o design used on engins.

28



FUEL TANK

{Cont'd)
fndex  Desoripdon Part index  Degoripdon Fart
Mumber Variation Number Mumber HMumber Variation Number Humbar
g Line, fue] 3/i68” 1.0, % 23" long 18 Spaces, 1/8x1/2”
113,130,131,132 4135312 183,141 %3842
8 Ling, fuel 3ME" LD 1 23" long 18 | Bracket, upper tank suppori
{Use before serial no. 1808700012} 110,113,118,124,125,130,131,132,137,
124,513,529,540 41358312 140,513,514, 516,523,528,540 41 126 28
2] Line, fuel 3/16" LD. x 23" long 19 Brachiet, upner tank support
{Use hefore serial no. 1708660012) 183,141 41128 44
514 41353 12 20 Sorew, truss hd. nylock 1/4-2035/8” (2)
9 Line, fuel 3/16” L.D. x 23" long 110;113,118,124,130,131,132,137,140,
{Use before serial no. 180870012 513,514,616,523,529,540 47 085 08
and after serial no. 1209700002) 28 Screw, seli-tapping
823 41 353 12 125 25 086 23
2] Line; fue! 3/16" 1.D. x 20" long 20 Screw, HLC. sems 1/4-20x1” (2)
124,133,137,140,141,516 41 353 11 133141 Hi32-4
2] Line, fue! 3/16” 1.D.3 20" lony 29 Tanig, fuel 0.9 gal.
{Use after serial no, 1809700002) (Includas 22)
124,513,629,540 41 353 11 .25 4198502
g Line, fuel 3/16” 1.D. x 20™ long 22 Cap, fuel tank
(Use after serfat no. 1708600002} 128 220558
514 - £1353 11 23 Screw, H.C, sems 1/4-2001-1/8” (2)
2 tine; iuel 3!16" S.D. X 20" long 125 : HT76-1
(Use aiter senal no. 1808700002, but 24 Strap, tank - 0.9 gal tank (2)
before serial no. 190970012) {Includes 23,25)
523 41 353 11 125 A-234B73
2] Line, fuel 3/18” L.D. x 18" lonig 25 Hut, elastic stop 1/47-20 (2)
125, ' 41353 16 125 ¥%101-8
10 Screw; H.C. sems 4/4-20x3/2" {2) 26 Brachet, lower tank
113,118,124,130,1 31,132,133,137,140, 125 231595
141,513,514,516,523,529,540 X-132-1 27 Screws, H.C. semes 3/8-16x11-1/4" (2)
1t Bracket, lower tank 125 #159-3
113,118,124,130,131,132,133,137,140, 28 Spacer{2)
141,513;514,523,540 41 126 29 - 125 H-400-91
11 Bracket, lower tank 29 Washer, plain 3/8" {2) )
{Use after serial no. 1808400002) 125 H25-41
516,529 41 126 29 30 Bracket, upper tank
12 Washer, plain /4" (2} 125 A-238177
113,118, 124130 131,132,133,137,140, 31 Screw, H.C. sems 1/4-20x1-1/4”
141,513,514,523,540 #-25-53 128 H132-9
12 Washer, plain1/4” (2) 32 Washer, plam 17{64}(3/4){1[1 g
{Use afier serial no.. 1808400002) . R b=l X-25-52
516,629 : X-25.53 33 Washer, plain 17/64)!3/4}{1/ i R
13 Screv, H.C. 1/4-20x5/8” A{2) 125 H25-78
113;118;124:130;131; 132,133 137140, R 34 Spacer T
141 513 514 523 5_40 SEERE L W51 125 265861
13 35 Seal, air cleaner
125" : 41032 04
Ry W51 36 Biaffle, fuel tank :
14 Screw; hex: hd. sems 3/8-% 6x3/4” {?) : 125: 41 08314
113,118,124; 130,131,132,133,137,140, 37 Washez, p!ain 5/8”
141,513,514,516,523,529,540- 41 086 21 125 H-25-44
i5 Bracket; lower tank support
113,118,124,130,131,132,133,137,140, NOT RLUSTRATED
141,513,514,516,523,529,540 41126 3¢ Desal, fusl waming
16 Nug, hex. 1/4-20 (2) 113,124,125,130,140,141 2511310
110 X81-1
17 Washey, lock 1/4” (2)
110 201

26




M

FUEL TANK
TOP TANK
{Cont’d)
Note: For additional Fusl Tank components see page 25.
Index  Description Part fndex  Descripiion Part
Number Variation Number Mumber Numbsr Yariation Number Number
38 Tank, fuel 45 Riount, isoiation {4)
108 1068518 108 41 368 01
39 Cap, fuel tank a8 Bushing, fuef iank
108 25 173 62 108 41 15843
46 Bracket, tank a7 Vaive, shui-off
108 4108802 108 25 462 01
a1 Wagher, plain 1/4" {2) 48 Ling, fusl 3/1618-1/2"
108 H-25-53 108 41 38313
az Washer, lock 1/47 49 Clam (2)
108 201 108 25 237 01
43 Sorew, hey, mach. 1/4-20x7/8" 8BS Washer, plain 1/4"
108 41085 22 108 H-25-73
a4 Palnut 1/4-20 (5) 51 Sorew, H.C. 1/4-20:1”
108 ¥7e8-1 108 87

27



Group 186
GEAR REDUCTION

index  Descriplion Part index  Descripiion Part
Mumber  Variation Numnber Numbes MNumbay - Variation Number Number
1 Plug, solid a4, hd. 1/4” N.RTE 10 Gear, reduction
1 ¥75-2 e i 230213
2 Washer, lock 5/16™ {4) 11 Bearing, thrust (2)
i 2141 1 230219
3 Screw, H.C. 5/18-18x2" (4) 12 Gasketl, gear cover..020. {A.R.) e
1 ¥-5-29 ' 1 ' . 234485
4 Seal, rear il 13 Serew, H.C. 3/8-16x7/8” (4)
1 X-583-2 1 ¥#120-4
5 Plug, vented hex. cisk. 3/4” N.BRTRE 4 Washer, plain 3/8" (8)
1 41132 01 1 H-25-67
& Cover, gear 15 Washer, lock 3/8" (2)
{Includes bushing) 1 Haaa
1 A-230788 186 Housing, gear assembly
7 Gear, reduction (Includes 17818}
(includes 8,9,&410) 1 A-230781
1 A-2347T2 17 Seal, front oil
8 Shail, gear reduction 1 H2TF1-22
1 230214 18 Plug, exnansion
g oy, woodruli 49 1 80037
4 #4851

48



Me

3 @ _,,,""’:)
e

A
\

Group 17
GOVERNOR

-Note:: For additional Govemor corhbonénté. see page 32.

Index  Description

Part Index  Description’ Part
Number Variation Number Number Number  Variation Number Number
1 Kit, governor gear 5 Lever, governor assembly
(Jnc!ucies 2) {(Includes6-10)

147,164, 169 201 211; 213 215,217 (Use bsfore serial no. 1824400002)

218,220,239, 245 246,248,249, 250 S A-234178

251,252,253,25 6 <]

264‘,265,266.26 ‘[47 164 01 220 245,278,512 232617

272,278,280,281,282, 283 285,285, 7 Lever, govérnor

287,288,290,300,500,501,502,503, 147,164,201,220,245,512 232614

504,505,506,507, 508 509 510,511, 7 Lever, governor

512,513,514,515, 516 ) A-235743-8 {Use before 5enai no. 1824400002)

2 Washer, thrust . | 278 232614
147,164,169,201, 217, 213 215, 217 8 Screw, hex wash. hd. 8- 32x1/ ”
218,220,239,345,246,248,249,250, " 147,164,201,220,245,278,512 H-67-46
251,252,253,255,257,259,262,263, 2] Palnut, 1/4-20
264,265,266,267,268,269,270,271, 147,164,201,211,213, 215 217218
272 2?8 280, 231 282,283,285,286, 220,245,246,248,261 .262,263,964,
287,286,290,300,500,501,502,503, 265,266,267,269,270,271,272,278,
504,505,506,607,508,509,510,511, 2'80,281',283',505,506.507,508,509,

512,513,514, 515,516 237022 510,512, H-T798-%

3 Washet, plain 1/4” o Palnut, 1/4-20
147,164,169,201,211,213,215,217, {Use before serial no. 1706400012)
218,220,239,245,246,248,249,250, 268,500,501,502 H799-1
251,252,253,255,257,259,262,2563, 2 Palnut, ‘51'4*20
264,265,266,267,268,269,270,271, {Use before serial no. 181 350{)012)
272,278,280,281,282,283,285,286, 249 #7991
287,288,250,300,500,501,502,508, 9 Palnut, 1/4-20
504,505,506,507,508,502,510511, {Use before serial no. 1824400012
512,513,514,516,516 W25.92 and after serial no. 1918700002)

4 Pin, governor stop 503 7981
147,164,169,201,211,213,215,217, 10 Serew, hex. Hd. 1/4-20x"
218,220,239,245,246,248, 249 250, 147,164,201,220,245,278 512 2508616
251,252,253,255,257,250,262,263, (! Shie!d dust
284,265 286,267 268,269,270,271, 169,239,245,251,252,257,278,285,250,
272,278,280,2681,282,283,285,285, 511,512,514 203449
287,288,290,300,500,501,502,503, 11 Shield, dust
504,505 506,507,508508,510,511, {Use aiter serial no. 1601760002)

512,513 5‘14 515,516 231385 220,278 208440

5 Lever, govermnor agsembly 11 Shield, dust

{includes 8-10} {Use afier seriai no. 1813600002)
147,164,201,220,245,512 £-234178 249,501,502 2008440

28



GOVERNOR

(Cont’d)
tndex Description Part Index Description Part
Mumbeay Variation Number Mumber Rumber Variation NMumber HMumber
11t Shield, dust 18 Bushing, linkage retaining
{Use siter serial no. 1822400002 {Use aftér serial no. 1824400002,
but before serial no. 1918700012) but before serial no. 19711000002)
503,513 200440 147 25 158 08
i2 Kit, governor linkage 18 Bushing, linkage reiaining
{Includes 13-17) {Use after serial no. 1706400002,
215,246,248,248,262,263,264,265,265, but bafore serial no, 1813600012)
267,269,270,271,272,250,281,284,562, 249,500 501 25 158 08
503,504,505,508,509,510,5183 41 755 23 18 Bushing, finkage retalning (2)

13 Lever, governor 215,239,252 25 158 08
211,213,215,218,246,248,262,263,264, 18 Bushing; linkage retaining {2}
265,266,267,268,270,271,280,283,284, {Usa before serial no. 1706400012}
289,504,505,506,507,508,509,510,513 41 080 14 802. o 25 158 08

13 Lever, governor 19 Bolt, R.H. sa. neck 1!4-20x1 "
51t 4% 080 15 211,213,215,218,217,246,248,262,

i4 .Spring, governor 263,264,265,266,267,269,270,271,
211,213,215,217,218,246,248,262,263, 272,280,281,283,289, 505 506,507,
264,265,266,267,269,271,280,281,283, 508,509,510 52 211 04
284, 504 505, 508 507,508,509,510,513 4t 089 12 19 Bol, R.H. sg. neck 1/4-20x1”

14 Spring; governor {Use before serial no. 1813600012)

{Use before serial no. 1706400012) 249 . 8221104
268,500,501,502, 4108812 19 Bolt, R.H. sq. neck 1/4-20xt"

14 Spring, governor (Use before sereal no. 1706400012)

{Use after serial no, 181 3600002) 500,501,502 .- - 52211 04
249, 271 a1z 4108912 19 Bok, R.H. 8q. neck 1I4~20x1"
i4 Spring, governor {Use before serial no. 1824400012
{Usé After sérial no. 1823000002) and after serial no. 1918100002)
270 41 082 12 503 52241 04

14 Spring, governor 20 Spring, linkage

{Use after SeﬂaE no. 191 8700002) 169,215,220,502,511 230117
503 41 089 12 20 Spring, linkage

i5 Linkage, governor {Use before senal no. 161 1300012)
147,164,201,211, 213 215,217,218,227, 220 230117
239,245,246,248,249, 252,262,263,264, 21 Bushing, governor shaﬂ
265,266,267,269,270, 271 272,278, 280 147,164; 169 201, 220 23g, 250,251,
281,283,284,502,503, 504 505 508 509, 252,253, 255 25? 259 278, 282 ,285,

810,512,613, 230078 287, 288 290 511 512 514 515,516 230476

16 Linkage, governor ' 21 Bushmg, ]
147,164,201,211,213, 215 217, 218,227, {Use after serfalno.. 1708400002)

239, 245 246 248 249 252,262 263 264, 249,268, 500 501,502 ) 230476
2685, 266 267 269 270 271 272, 278 280 21 Bushmg, governor shaft
; . \ 8 {1z tal no. 1824400002
510,812, 51 3 ’ 25 079 01 nal no 191 8700012)
17 Bushmg, Imkage rets . 230476
22 P o
i 217, 239 246, 248,050,251,
: i 52 62 263 264 55,25 7,259 262 263 264,
265 266 267 269 271'.272 280 281,283, 265 266 267, 269 270 271 272 282
284,502,504,505, 508 509,510 512 513 25 158 09 285, 286 288 290,503, 504, 505 506

17 Bushing, linkage retaining (2)° 507, 508,509 510 511,513, 514 515, 516 X724
250,251,253,257,259,285,267,268,290, 22
516 25158 09 HT2-4

17 Bushing, linkage retaining 23

{Use before serial no. 1706400012) 220239
500,501 25 158 092 24 Screw, drive #2
17 Bushing, Hinkage retaining (2) 147,207 X-67-5
{Use afier serial no. 1824400002) 25 Dise, regulating
270,278,282,503 25 158 09 20 220765

18 Bushing, linkage retzining 25 Dise, regulating
168,217,218,245,283 25158 08 147,220,278 230149

18 Bushing, Hinkage retaining 25 Disc, regulating

{Use before serial no. 1813800012) 147 A-234837
246,248,263,509,515 25 156 08 25 Disc, regulating

18 Bushing, linkage reisining 239,250,262 253,255,257,258,286,

{Use before serial no. 1824400012} 288,280,511,514,515,516 41 27418
282 25 158 08 25 Digg, reguiating

i2 Bushing, linkage retalning {Use afier serial no. 1813600002)

{Liss after serfal no. 1813600002) 249 41 27415
52 25 158 08

30




GOVERNOR

M8 {Cont'd)
Index Description Part index Pessription Part
Mumbey Variation Number fumber Funber Variation Number kumbary
25 Diec, regulating 30 Clip, cable spying
{Use after serial no. 1705400002) 201 210148
268,500,501,502 at 274 15 31 Washer, lock #6
25 Dizg, regulating 201 #1841
{Lise after serial no, 1824400002 32 Screw, sitd. pan hd. 8-32x3/8"
but bafore serial no. 1918700012) 201 H-51-12
803 230476 33 Bracket, speed contro)
26 Spaaer, dise 201 232888
- 239,950,252,253,255,257,259,285, 24 Bushing, governoy
288;290,511,514,515,516 41 112 41 211,213,215,217,246,248,26 2,263,
26  : Spacer disc 264,265,266,270,271,272,281,283,
i (Use after senai no. 1813500002) 504,505,506,507,508,509,510,513 4% 15802
4111211 34 Bushmg, governor
26 {Uss before serial. no. 1706400002)
. 249,268,500,501,502 4% 158 02
L. .t a1z 34 Bushing; governur
26 )
: 41 158 02
: ¢ Fo 41 112 11 35 :
27 Lm ge, ihruitle ’ 147 164 169 201 211 213,215,217,
'239; 250,952, 953 DES,257, 259 286, 220,239,246,248,249,250,251,252,
288, 290 5171; 514 515,516 41 079 02 253 255, 257 259 262,263, 264,285,
27 Linkage,ihrcﬂle - 066,267,269,270,271,272,278,280,
v {Use aﬁer_ser_lal no. 1813600002) “281,282,283,285,288,290 *25-58
249° : 41 079 02 36 Shatt, govemor Cross
27 Linkage,throﬂée 147,164,;169,201,211,213,215,217
(Useé affer seriai no. 1706400002) o 220,239,245,246,248,249,250,251,
268,500,501,502 41 078 02 252,253 255,257,259,262,263,264,
27 Linkage, ‘throtite 265,266, 267,268, 269,270,271,272,
(Usae after serial no. 1824400002 278, 280 281,282, 283 285 286,288,
but bsfore seriaf no 'EQ? 8700012) 290,300,500,501;502,503,504,505,
503 . 41 079 02 506,507,508,509,510,511,512,513,
28 Bracket, speed control 514,515,516 - 230540-8
220,278,512 41 126 16 :
28 Bracket; speed control assembly
{includes30-33)
201 A-234857

31



GOVERNOR
(Cont’d) e

Group 17
GOVERNOR
{Gont’c)

Note: For additional Governor components, see page 29.

Index Descrlptmn e Part dex Description Part
Number Variation Number Numbar Mumber Variation Number . Nurmber
37 Bracket, speed conirol &1 Clarmp, kovden wire
211,213,215,217,259,246,248,249, 213,246,249, 268,963, 269,271,272,
250,251,252,253,255,257,259,262, 280,281,283,505,508 235778
263,264,265,266,257, 289,270,271 41 Clamp, bowdenwire (2}
272,280,281,282,263,285,288,290, 211,215,217,248,250,252,253,264,
500,501,502,503,504,505,506,507, 266,267,268,282,205,287,288,500,
508,509,510,511 o913, 514,515,516 41126 40 501,502,508,507,509,515,516 235778
38 Screw, H.C. sems 1/4-20)(1[ » 41 Clamp, bowden wire
211,213,215,217,248,250, 259,270, {Use after sasal no. 1813600002}
272,281,500,503, 506,507,508,509, 510 235778
510,513,515, - ¥-132-6 at Clamp, bowden wire
38 Screw, H.C. sems 1/4-20x1/2" (2) {Before serial no. 181360012 use [2]
246,263,271,280,283,505 X-132-6 : after serial no. 1813800002 use [1h
38 Screw, pozmlrw Hruss hd. 1/4-20x7/16" 514.. . 235778
239,250,251,252,263,257,259,282, 41 Clamp, bowden wire (2)
285,288,290,511,514,515 41086 29 {Use afier serial no: 1824400002
38 Scréw, pozidriv iruss hd. 1/4-20x7/18” but béfore sertat no; 19‘1 8700002)
{Use after serial rio. 1706400002) 503" 235778
249,268,500,501,502 41 086 29 42 Screw, shtd. hd. 10-24)(3/8"
39 Switeh; kill - ' 213,246,249,259, 263 260,271,272,280
211 213 249,250,255,263,265,265, 281,263,505,508 : ¥-97-3
267,281,282,287,288,504,507,508,516 25099 12 42 Screw, sitd. hd. 10-24x3/8" {2)
38 Switch, kill 211,21 5217, 248, ,250,252,253,264,266,
{Use before serial no. 1623600012) 267,268,282,285,287,288,500,501,502,
270 25 839 12 506,507,508,515,516 H87-3
39 Switch, kill a2 Scrow, siid, hd. 10-2613/8"
{Use before serial no. 1824400012) {Usa after serial no. 1813800002)
503 25 689 12 510 ¥%a73
40 Nest, hew. 10-24 42 Serew, shid. hd. 18-24x3/8"
211,215,217,248,250,252,253,257, {Use after serial no. 1813500002)
262,264,257,268,282,285,287,288, 510 HO7-3
500,501,502,506,507,509,514 H7e.2 42 Scvew, shid. hd. 10-24x3/8"
48 Mut, hex. 10-24 {Before serial no, 1813560012 use {2])
{Use after serial no. 1624400002 (After serial no, 1813800002 use 1))
but bafore serial no. 1918700012) 514 He7-3
503 H7o-2 4z Soraw, sitd, kd, 10-24x3/8” (2)
49 MNut, hex. 10-24 {Uza after serial no. 1824400002,
{Use after serial no. 1813600002) but before serial no. 1818700012)
510,513 WFe-2 503 H97-3

22



GOVERNOR

Ms {Cont'd)
fndex Dosuripiion Part Index Deacriplion Part
Mumber Yariation Number Mumber Humber Variation Murnber Pumber

43 Spacer, Toonivel bracket 8% Levery, choke coniral
211,213,215,217,218,239,248,249,250, 263
251,252 253,262,264,265,266,267,268, Before serial no. 2026200012 use: 4% 030 08
270,281,282,283,285,287,288,280,500, After serial no. 2026200002 use: 41880 23
501,502,503,504,506,507,508,508,510, 52 Rod, choke link
511,513,514,515516 41 11249 211,213,215,218,238,248,249,250,251,

a4 Washer, plain #10 252,253,255,257,259,262,263,264,265,
211,213,215,217,218,227,239,248,249, 266,267,288,269,270,271,272,280,2581,
250,251,252,053,262,264,265,266,267, 282,283,285,287,288,200,504,508,507,
268,270,281,207:283,205,287,288,290, 508,509,516 4141t 02
-800;504; 502,503/504,506,507,508,500, 53 Nut, elastie stop
- 0,511 513 1514515, 516 ¥-25-356 211,213;215,218,239,246,248,249,250,

45 hd,. 251,252,253,255,257,259,262,263,264,

Ll 265,266,267,268:269,270,271:272,280,
281,282,283,285, ,2R7:288,269,2090;500,
507;502,504,506,50 508 509 511 513,
: ¥-191-8
4108616 54
A _ W-25-53
54 )i
217, 239,246,251 250,263, 268 274 2?2 211 213 21 217 218; 239 243,249 250
2B0,281,283;288, 509, 511 : 48 755 10 251 252 253255 257,262,263,264,2865,

46 Kit, clamp @ 266,267,266,270,272,281,282,285,287,

{Includes 47,48} .. - :288;290,500:501,502,503,504 506,507,
211,215,245,248; 249 250 252 253 264, 508, 509 5 513 514 515 516 ' ¥-25-53
285,287,500,501,502,510,512515516 48 755 10 55 Washer, wave'(i RE

a5 Kit, clamp 211,213, 21 217, 218 239 246 248 249,

{Includes47.48) 250,251, 252,253,255 957,959,262,263,

(Use after serial no. 1813800602} 264,265,266,267,268,269,270,271,272,

514 48 755 10 280,261,282,283,265,287,288,200,500,

a7 Screw, pan hd. 8-32x1/4" 501.502,503,504,505,508,507,508,509,
217,239,246,251,259,263,268,271,272, 510,511,613,514,515,516 41 468 03
280,281,263,288,509,511 X518 856 Spacer, speed contro!

a7 Screw, pan hel. 8-32x1/5" {2) 211,213,215,217,218,239,246,248,249,
211,215,245,248,249,250,252,253,264, 250,251,252,253,255,257,250,262,263,
285,287,500,501,502,510,612,515,516 ¥-51-8 264, 265,266,267,268,269,270,271,272,

a7 Screw, pan hd, 8-32x1/4" 280,281,262283,285,287, 288,280,500,

(Use atter serial no. 1813600002) 501,502,503;504,505,508,507,508,508,

514 ¥-51-8 510,511,513,514,515,516 4111204

48 Washer, plain 1/4” 57 Tab, locking :
211,215,245,248,249,250,252,253,264, (Replaced by 52 448 02)
285,287,500,501,502,510,512 515516  X-25-102 211,213,215,217,218,239,246,248,249,

48 Washer, plain 1/4” (2) 250,251,252,253,255,257,259,262,263,
217,239,248,251,259,263,268,271,272, 264,265,266,267,268,269,270,271,272,
280,281,283,288,509,511 ¥-25-102 280,281,282,283,285,287,288,280,500,

48 Washer, plain 1/47 501,502,503,504,505,506,507,508,500,

{Use after serial no. 1813600002) 510,511,513,514,515,518 52 448 01
514 X-25-102 58 Wagsher, wave (2 surves)

49 Knob 211,213,215,217,218,239,246,248,249,
213,215,239,251,252,257,269,263,264, 250,251,252,253,255,257,209,262,263,
268,271,272,280,281,283,287,288,280, 264,265,266,267,268,269,270,271,272,
502,505,508,510,511,513,514 41 3431 03 280,281,282,283,285,287,288,280,500,

48 Knob (2) 501,502,503,504,505,506,507,508,500,
211,218,249,250,253,255,266,270, 510,511,513,514,515,516 a1 468 04
285,500,501,503,504,506,507 4134103 58 Lever, speed contro}

48 Kinob 211,218,250,253,255,264,266,267,268,

{Use before serial no. 1813800002) 270,282,283,285,500,501,504,505,507,

282,516 41 341 03 510,515,515 a1 888 17

48 Knok (2) 59 Lever, speed conirol ‘

{Use after seriai no, 1812600012) {Use before serial no. 1705400012
282,516 41341 03 and after serial no. 1813800002)

50 Lever, choke conirol 249 41 438 17
211,213,215,218,239,249,250,251,252, 5% Lever, speed contyol
253,258,257,259,284,265,266,267,268, {Use after serial no. 1824400002,
269,270,271,272,280,281,282,283,285, but before serial no. 1918706012)
287,288,230,504,506,607,508,518 41 950 63 503 41 930 17

B0 Lever,choke contvol &0 Lever, speed control
217 41 820 11 213,215,217,246,248,251,252,257,259,

262,263,265,269,271,272,280,281,287,
288,280,502,505,508,509,511,514 4% 03018

33



GOVERNOR

(Cont’d) Me
index  Desoyiplion Part index  Desciiption Part -
Mumber Variation Number Number Mumber Varigilon Number Humbsr i
&0 Laver, spesd conivol 84 Specer, handle bracket :
{Use aifter serial no, 1705400002 211,213,215,217,218,239,248,249,250,
but before serial no. 1813800012) 281,252,253,255,257,262,264,265,2565,
249 41§20 18 287,268,270,272,2681,282,283,285,287,
60 Lever, spsed conlol 288,280,500,501,502,503,504,505,500,
{Use after serial nio. 1824400002 507,508,508,510,511,513,514,515,516 4111208
but before serial no. 1918700012)
803 . 41028 18 NOT LLUSTRATED
3] Mk, hiew, 8-32. Decal, choke, while
211,213,215,217,218,239,246,248,249, 211,213,215,218,249,250,251,252 523,
250,251,252,253,255,257,259,262,263, 259,261,263,264,265,266,287,268,269,
264,265,266,267,268,269,270,271,272, 270,272,260,281,282,283,287,288,280 4% 11308
280,281,282,283,285,287,288,290,500, Decal, cholte; black
501,502,503,504,505,506,507,508,509, 257,271,514 - 4111303
510, 511 513, Bi4815516 . H72-4 Dagal, chake, black . - .. N
62 Screw, sltd. hd. 83" i {Use after senal no. 181 3600002) S \)
211,213,215, 217213239246 248 ,249, 255 - 4111368 LS
250,251,252,253,255,257,259,262,263, Decgal, spead coniro!, white
264,265,266,267,268,269,270,271,272, 211,218,266,207,270,282,500,507 4t 113468
280,281,282,283,285,287,288,290,500, Decal, speed contrel, white
501:502,503,504,505,506;507,508,5089, (Usa before serial 110: 1708400012
510,511,513,514,515,516' - 41 086 12 and after sertal no. 1813600002)
63 Screw; hex: mach: 1/4-20x1-7/8" 500 4111306
211;213;215;217,218,239,248,249;250, becal, speed control, white
251,252, 253 255, 257, 262, 264,265,266, 253,264,283,501,506 41 11313

267,268,270,272,261,282,253,285,287,
288,290,500,501,502,503,504,505,506,
507,508,509,510,511,613,514,515516 41 086 17

34



Ma

Giroup 18
IGNITION

Indesx

Description

Descripiion Part trdex Part
MNumber Vanatnon Numher Number Mumber Variation Number Number

1 Mndule, ignitian 5 Wiring harness
260,264,265,267,268,269,272,274,275, {Use befora serial no. 1805200012)
279,280,281,283,267,288,289,200,291, 288 a1 176 07
282294 295,297 298 299 300 301 302, 5 Wiring harness, key switch and
590,693 41584 02 remote kill

2 Washer, plain #1 o (2) (Use after serial no. 1919300002}
260,264,265,267,268,269,272,274,275, 294 41176 08
279,280,281,203,287,268,269,290,291, 5 Wiring harness
292,294,295,297,298,299,300,301,302, 275
590,693 X25-79 Before serial no. 1601600012 usa: 41176 03

3 Scraévy; H.C. Sems 10-24x7/8" 3 After serial no. 1601600002 use: 41 176 08
260,264,265,267,268,269,272,274,275, 5 Wiring harness
279,280,281,283,287,288,289,290,291, 290 41176 01
202,595,297,298,299,300,301,302,580, 5 Wiring harness
593 ¥-156-1 {Use before serial no. 1910800012)

4 Spark plug 285 a4t176 1
260,264,265,267,268,269,272,274,275, 5 Wiring harness
279,280,281,287,288,289,290,291,292, {Use after serial no. 2028400002)
297,298,299,300,301,302,590,593 4113202 209 41 176 08

4 Spark plug 1] Wiring harness
283 {Uss aﬂer serial no. 1919300002)

Before serial no. 1721100012 use: 4113202 583 41 176 09
Aftef serial ne, 1721100002 use: 4113206 5 Wiring harness
4 Spark plug {Usa after serial no. 2028400002)
285 580 41 176 09
Before serial no. 2000200012 use: 4113202 ] Serew, H.C. sems 1/4-20x1” (2}
After serial no. 2000200002 use: 2513202 {Use with rectifier-regulator marked
5 Wiring harnesz 41'403.05)
267,280 41 176 03 265,274,288,289 %1324
g Wiring harness ] Serew, H.C. sems 1/4-20x5/87 (2)
272,297,259 41 176 65 {Use with reclifierregulator marked

g Wiring, harness 41 403 09)

(Use hefore serial no, 1805200012) 265,274,288,289,292,284,205,301 ¥*132-5
287 41 iT6 06 7 iE, rectifierregulator

8 Wiring, harness {Includes6)

(Use before sedal no, 2033300012) 265,274,288,289,202,284,285,301 2575503
300 4117604 g Conrecior, female (3 coniac

5 Wiring harness 265,274,258,289,292,224,285,301 238802

278 41 176 04

35



IGNITION

{Com’d) Mg
Index  Descriplion Part fadex  DosoyipHon Fast
Mumbser Variation Number Muinber Number Variation Numbser Numbey }
9 Ceonneclor, female {2 coniach) foad, black, oll seniry to connscior io '
267,268,274,280,280,209 4115503 cll fight
18 Cennecioy, female (3 conlaci) (247-18 gauge-insulaied push on
264 236473 tab-uninsulated push on tab terminals)
11 Cenneclor, female (1 coniact) 300 41 518 41
275,298 : 277583 Lead, white, kill switch
11 Cannecioy, female (1 coniach) (18" - 18" gruge - insulated push on
{Use after serial no, 2033300002) tabterminals)
300 277583 {Use befors serial no. 2028400012)
12 Connectoy, female (5 contact) 520 4151825
265,274,288,294,295 48 155 41 Lead, white kill swilch
13 Sciew, hex. hd. 10-240::3/4” (4) (16" - 18" gauge - :nsuiated pushon
265,274,288,289,301,292,294,295,301  }-87-51 tab terminals)
13 Screw, hex. hd. 10-24x3/4" {Usse before serial no. 1919200012)
264 . X-67-51 593 . 4151825 n
14 Stator, 15 amp Lead, white, ground fo kill C)
265,274,268,289,292,294,295,301 4% 085 07 {217 - 18 gauga - insuilated push on e
15 Screw, tapping 10-24x3/6" (4) tab and uninsulated push on tab terminals)
264,259 2508630 2§9,274,289,205,301 41518 37
15 Screw, tapping 10-24x3/8” (3) Lead, while; ground o kill
267,269,280 25 086 30 (21" - 18 gauge - insulated push on
16 Siator, 1.5 amp tab and uninsulated push on tab terminals)
284 25085 03 288" 41 176 O7
17 Stator, 1.5 amp Lead; whi:e, ground to kil
267,269,280,209 25 085 01 (21" - 18 gauge - insulated push on
i8 Clip tab and insulated barrel eyelet terminals)
260, 264 265 267 268,269,272,274,275, {Use before serial no. 1905200012)
279,280,281,283,286,287,288,289,290, 287, . 41 51835
291,202,205,297,298,299,300,301,302 210281 Lead, whiie, ground to kill
18 Clip {217 - 18 gauge - insulated push on
{Use after serial no. 2000200002) tab and uninsulated push on tab terminals)
205 210281 {Use before serial no. 2028400012)
18 Ciip (2) 299 e 4151837
{Use before serial ng, 2000200012) Lead; red, cosmector m grourd
298 . 210261 (4" - 18 gauge - uninsulated male bullet,
19 Grommet, spark plug insulated grip barrel eyelet termmats)
297 47 3131 281" 47 518 51
Lead, violet, rechf' ier to connectar
NOT ILLUSTRATED (157 =14 gauge - umnsu[ated push
i.ead, violet on taby termmais)
{12.1/2"-14 gauge Iockmg tang fernale 274 292,295 4t 518 27
1/47) T _ let; key switch o reciliter
289 41518 46 :
Lead,; white, ground to ki[l switch
(10" -18 gauge - insulated push on tab -
insulated grip barrel eyelet terminals) 41518 28
281 255318 16
Lead, black, starter to solenoid 4132303
{4” - 6 gauge - insulated barrel L
eyelotterminals) gau ge - msulated push.on
265,294,301 41 518 19 tab and insulated barrel eyelet terminals)
Lead, light blue, key switch 1o solenoid 272,302 4151835
(6" - 18 gauge - uninsulated push on tab Lead, white, w/dicde, ground to kill
and insufated push on tab terminals) (23-1[2" 18 gauge - insuiated push on
265,288,294 4151820 tab and uninsulated push on tab terminais)
Lead, waile, kill swilch 264 41 51838
(16" - 18 gauge - insulated push on
tab terminals)
283,291,202 4151828

36



Mg

INSTRUMENT PANEL

Group 19

Index

Description Part Index  Description Part
Nember Variation Number Number Number  Variation Number Number
1 Panel, instrument 18 Screw, truss hd. 1/4-20:5/8"
56,58,61,66 41178 04 58 47 086 0B
1 Panel; instrument 19 Screw, self tap 1/4-20x5/8"
B85 o 41378 07 56,58,61,65,66 52 086 11
2 Screw, hex. hd. 10-32x1/2” (2) 20 Washer, shake proof
56,58,61,65,66 }-806-1 56,58,61.65,66 i ¥-22-12
3 Switch, key assembly 21 Screw, hex. cap 1/4-20x1/2
{Used with lead 25 518 17)
{Includes 4,5,6)
' 64 X513
56 25028 04 .
4 Key (set of 2) 22 Light assembly, indicator
56 - 48 340 01 &5 2535201
5 Mut 23 Nut, speed
56 48 100 01 &5 2510003
6 Wash NOT ILLUSTRATED
asher Lead, white, ground to switch
56 48 468 02 (12" - 18 gauge - insulated grip barrel
7 Bracket, panel eyelet terminals)
56,53.61.6_5,'55 41126 27 , 25 518 17
8 Washer, plain 7/16” (2) Lead, black starter to solenoid
58,61 - , X-25-34 (4" -6 gauge - insulated barret
o} Washer, LT/ET. /2" eyeist terminals)
58,61 L ¥-22-26 57 4i 5ig81¢
10 Switch, toggle Lead, green, ground
58,61 151510 (5" - 18 gauge - insulated barrel
i1 Switch, toggle eyelet and uninsulated push on
59,64 238011 tab terminals)
32 Nut, kruried 56,66 41 518 31
59,64 41 160 05 Lead, green, gr'mmd
13 Solenoid (5" - 18 gauge - insulated barrel
(Replaced by 25 435 01) eyelet terminals)
Lead, red, swiich {0 connector
14 Mut, hex. 1/4-20 y +
57 Na1-1 {14” - 18 gauge - uninsulated male
15 Palnut, 1/4-20 (3) bultet, msulgted grip barrel
eyelet ierminals)
57 *799-1 59 64 47 518 50
16 Boli, R.H. sq. neck 1/4-20:0/168™ {2) Decal. i gnition
i
57 520868 10 56,656,502 21113 12
7 Cover, regulator plate Decal, ON-OFE
59 25 098 01 58 ’ 471 113148

3¢



Vg

Group 21
OIL PAN
Index  Description Part Index  Description Part
Number Variation Number Number MNumber  Variation Number Mumber
1 Pan, oil 5 Washer, plzin 5/16” {2)
{Double drain) 523 H-25-44
o1 51188 11 6 Washer, lock 5/16” {2)
1 Pan, il 91,98,99 H-21-1
{Rear drain} 8 Washer, lock 5/16” {2)
94 41198 10 {Use before serial no. 1731200012)
1 Pan, oil 523 211
{Single drain opposite carburetor) 7 MNut, hex. 5/16-18" (2)
1,98 4119907 91,88,99,100 X822
1 Pan, oil 7 Nut, hex. 5/16-18" {2)
{Doubie drain) {Use before serial no. 1731200012)
23,99,100,101,523 41 199 05 523’ : X-g2.2
2 Plug, aq. hd, 1/2 N.RT.E (2) 8 Serew, H.C. 5/16-18:x1-3/8" (2)
91,99,523 X75-28 91,98,99,100 41 086 15
2 Plug, at. hd. 1/2 N.PTE . 8 Serews, H.C. 5/16-18x1-1/8” (4)
1,94,98,100,101 7528 23,9410 *154-3
3 Bracket, handle 8 Sorew, H.C. 5/16-18x1-3/8" (2)
91,98,99,100 41 126 21 (Use before serial no, 1731200012)
4 Stud 5/16-18x2" (2) 523 I 4108515
91,98,99,100 41072 18 8 Serew, M.C. 5/16-18x1-1/8" (8)
4 Stud 5/16-18x2" {2) (Use after serial no, 1731200002)
{Use befora serial no. 1731200012) 523 #1543
523 4107218 8 Gasket, oil pan
5 Washer, plain 5/18" (2) 1,23,91,24,98,89,101,523 4104103
91,98,99,100 H-a5-44

38




Wig

Old Siyle New Style Malile Group 22
Piston and Red Pision and Rod PISTON & BOD
/6’
3
s— OO
1—
O °
@
Index  Description Part index  Description ) Part
Number  Variation Number Number Number  VaratonNumber N Number
1 Ring set - standard & .003 _ 5 Ring set - standard & .00
500 232575 16,500 41 108 01
1 Ring set-.010 1 Ring set-.010
500 232576 16,500 41 108 02
1 Ring zet - .020 5 Ring set-.020
500 232577 16,500 41108 G3
1 Ring set-.038 5 Ring set- 030
500 232578 16,500 41108 04
2 Piston with ring set - standard ] Piston with ving set - standavd
500 4187405 16,500 41 874 10
2 Piston with ring set - .003 51 Piston with ring set - 003
500 41 87406 16,500 41 B74 11
2 Plston with ring set - .010 8 Piston with ring set- 010
500 41 874 07 16,500 4187412
2 Plston with ring set - .020 = Piston with ring set - 020
500 at 874 08 16,500 41 87413
2 Piston with ring st - .030 & Pliston with ving 52t - 030
500 41 874 03 16,500 4% §74 14
3 Piston pin retainer (2) 7 Conneciing rod - standard
16,500 230004 16,500 4% 887 08
a Connecting rod - standard g GConnecling rod -.510
500 41 BB7 10 16,500 4t 687 09
4 Comngciing rod - .01
500 £%1 687 11 Mote: Orvder pariz according 1o styls used on engins.

39



vig

Group 23
RETRACTAR

Note: For additional Retractable Starter components, see page 41.

Index Description Part index  Descripiion Bart
Nurnber Variation Number Number Number Variation Number Number
Note: When ordering replacement parts, refer to illustrations on 7 Washer
pages 40-41, 1o determing which starter breakdown to fol- 527,532 41 468 02
low. 8 Screw :
1 Assembly, retractable starter 827,532 41 085 09
{Includes2-11). . 9 Rope, starting
{Used before senal no. 1802800012) {Replaced by 15 160 01)
{Replaced by kit-41 755 26) ' 527,532 41 160 01
{Serviceable’components are available, 10 Handle
see index numnbers 2-11 ) 527,532 234452
527,532 41 165 04 11 iit, pawl repair
2 Housing 527,532 41 757 02
527,532 41 085 08 i2 Cup, drive
3 Spring & keeper azsembly {Use before serial no. 180280001 2)
527,532 41089 07 527 41168 03
4 Pulley 13 Serew, FH.M. 10-24x1/4” {5)
527,532 43 093 85 9,33,527 532 4% 0GB 08
5 Spring 14 Cup and scieen assembly
527,532 4% 089 0% (Used before serial no. 1802800012)
& Cam, dog 532 41 108 06
527,532 41 149 01

40



Wi

Note: For additional Retractable Starter components, see page 40.

Group 23

RETRACTABLE STARTER

{Cont’d)

Index Description Part Index Description Part
Number Variation Number Number - Number Variation Number Number
i5 Kit, retractable starter assembly 18 Housing
{Includes13,15,17) $,33,5627,532 4% 081 04
{Used before serial no. 1802800012) 12 Handle, recoll starter
527,532 4175526 9,33,527,532 41 166 01
i6 Cup and screen assembly 20 Rope
9,33 41 071 O7 6,33,527,532 15 166 01
16 Cup and screen assembly 21 Spring and keeper
{Used after serfal no. 1802800002) 9,33,527,532 1208905
27,532 &1 071 O7 22 Polley
i7 Starter, retractable asgembly 933,527,532 4% 023 10
(includes 18-24) a3 Kit, pawl {dog) repair
8,33 4116508 9,33,527 532 4% 757 07
17 Starier, retraciable assembly 24 Screw, pozidriv
(Includes 18-24) 9,33,527,532 41 086 09

(Used after serial no. 1802800002)
527,532 41 165 05

41




M8e

Group 32
OIL LEVEL CUTOUT
Index  Description Par Index Description Part
Number  Variaion Number Number Number  Variation Number Number
1 Kit, oil level switch Terminal
{Includes decal 25 113 05, terminals: {Ring tongue insulated grip)
25 431 02, 25 452 03, 25 45207) 1,2.3,6,8 25 452 03
1,2,3,8 2570403 Terminal
i Kit, ol level switch ) {Uninsulated locking tang, female
(Includes decal 25 113 05, terminals: push on tab 1/47)
25 452 01, 25 452 02, 25 452 03, 1238 25 452 07
2543103) Terminal (2)
5] 25704 04 N .
i {Uninsulated locking tongue, female
2 Connecior, receptacle b on tab 1/4™
8 47 155 13 push on
3 Connecior, plug 6 25452 01
8 47 155 14 Terminal )
4 Screw, sems hex. hd. 1/4-20x1/2” _ (Ring tongue insulated grip)
{To ground switch) € ' 25452 02
6 ¥132-6 Sleeving
NOT ILLUSTRATED 1,238 - 25431 02
Decal, oil seniry Sleeving '
123,68 2511305 5 2543103

42




e

Pegsnription Part Dzscripiion Past
HMurabey Bumber
GASKET SET (with seals) 4178517 GASKET BET (withoutsaals) 41 G54 08
Setl includes: Set includos:
Seal, front oil #5831 Gaskatl, air claaner AC-1787
Seal, rear oil w5832 Gasket, flange 216223
Gashet, air cleaner AC-1787 Gasket, air hom 41 441 11
Gasket, flange 210223 Saal, breather 230046
Gasket, air Hon 41 041 11 Gaslet, valve cover (2} 230048
Seal, breather 230045 Gasket, exhaust 41 041 01
Gasket, valve cover (2) 220048 Gasket; oil pan 41 041 ¢3
Gasket, exhaust 4t ¢4l o Gaslet, air cleaner 4% 041 94
-Gasket, oil pan 41.941.03 4% 041 07
. Gasket, air cleaner, 41.041:04. 4% 041 08
-+ 'Gasket, bearing plate gy ) 41041 10
- Gasket, bearing plate shim (5) 52 041 7
G ‘cylinder head 2504105
-Gasket; fuel pump 52 139 09
" Gasket; fusl pump St 051
Cup phig 821808

43



THE NEW SHAPE OF K

Engines

ENGINE DIVISION, KOHLER CO., KOMLER, WISCONSIN 53044

FOR SALES AND SERVICE INFORMATION
IN U.S. AND CANADA, CALL
1-800~544-2444

FOBM NO.: TP-2201-C

ISSUED: 3/86

REVISED:  5/92

MAILED: 8/92

LITHO IN U.S.A.




